Wlond's Register of Shippina.

MEIKAI BUILDING

32, AKASHI=-MACHI,

KOBE. 2204 Februery 1933

CERT. No.340%e . A
THIS I8 TO CERTIFY that at the request of
Messrs, Osaka Irom Worke, Ltd., Sakurajime Yard, Osaks, :
: Fa vy
the open hearth mild steel . 50418% quality BNES ey mad %6 A= oraeror
uesers. Yawate steel Yorks, Yawata,

and intended foR8rima ¥ B, & Ing.Co. He.189, Ai:.ﬁ.etferwere inspected and tested at their

works on $he Tsh, 20th and 22nd rebruary 19§3.

Bamples taken from this material were subjected to the tensile, and bend tests prescribed by

Boiler material with satisfactory results.

the Rules of this Society for

socRome iden tift catio oL WNtEFE] S HBR s v bioe attatHed Tereto.

a4 o ! : | al | Tons per | - Extension | :
Thickness. ‘ Breadth | = Area L# | squareinch | in8ins. % | Bend.

RESULTS OF TESTS
A ERIGLAR: ; :
MARK | DIMBNSION |

JORTTomAB0t-0" | 183 .63l 0.746 50710 30.3 | 2.1 oeed

| { Ty | e
| [ o= THE EHD =
‘ i |

Yengut 80
Expenses v e300

Survnepor to Blond's Renister.

This Certificate is issued upon the terms of the Rules and Regulations of the Society, which provide that:—

“While the Committee use their best endeayours to énsure that the functio:
neither the Committee nor the Society are under any circumstances whatever to
issued by the Society or its Surveyors, or in any entry in the Register Book or
default, or negligence of the Surveyors, other Officers or Agents of the Society.””

of the Societyiare properly executed, it is.to be nnderstood that
» held responsible for any inaccuracy in any report or _certificate B
ther publication of the Society or for any’error of judgment,

CC0-3-32-C;
00685 A 00686 -014)




2 :
o &8 baiasd

beiosidpz g1eW

{gi1aterns.

y GiSatts So10vHL

O
»d

g. 20T

[ 318802

1 doidw \gistsol sdilo anoitelugesl hisasind

palyoaxe Hsqoq S8 o aliae gl gsa st

psting ed:08 2




